
Water Management of 
       cross-border waterbodies
Possibilities for joint cooperation 
       in coping with the challenges

Darko Babunski, Zoran Markov
          Iljco Jovanoski, Charalampos Skoulikaris, 
Atanasko Tuneski, Yiannis Xenidis, 
          Antigoni Zafirakou

www.kas.deISBN 978-608-4648-57-4 

Konrad-Adenauer-Stiftung 
Office in Skopje 
Risto Ravanovski 8 
1000 Skopje, North Macedonia 
T + 389 / (2) 3217 075 
skopje@kas.de 

Wilfried Martens Centre for 
European Studies 
20 Rue du Commerce 
1000 Brussels, Belgium 
T + 32 / (0) 2 300 80 04 
info@martenscentre.eu
 



Water Management of 
       cross-border waterbodies
Possibilities for joint cooperation 
       in coping with the challenges
[...]
Within the Database technical and operational data of the UWWTPs in Greece, 
information on the means of disposal or reuse of wastewater and sludge, as well 
as the Environmental Terms of each UWWTP are stored and are publicly available 
(Fig. 1-2). The competent authorities and the authorized users are responsible for 
the reporting of the information and the operational data, while the latter is being 
evaluated by the Special Secretariat for Water, which provides directions, instructions, 
and support to all users. The compliance status of the UWWTPs is determined based 
on the requirements of the legislation and the prescribed for this purpose algorithm.

The Special Secretariat for Water as the national competent authority for implementing 
the Directive 91/271/EEC, and specifically the requirements of the articles 15 and 17, 

submits every two years to the European Commission, the Implementation Report 
and the National Implementation Programme, which contain all the required data 
relevant to the collection, treatment and disposal of the wastewater in Greece.

For a complete monitoring system, the Ministry of Environment and Energy (ypeka.
gr) in Greece, has implemented interactive maps that demonstrate the locations 
of all WWTPs in the country (Figure 3-36). The map (updated 2018) is providing 
information on 

»» The Authority that runs the WWTP, the funding program, the date of con-
struction, the date of operation, and the Environmental Terms expiration 
date

»» Agglomerations served by the WWTP via sewage network
»» Sewage from the agglomerations that is carried to the WWTP by trucks
»» Whether the WWTP receives industrial wastewater or not
»» Incoming loads (kg BOD5/d)
»» Incoming flow (m3/d)
»» The stages of wastewater and sludge treatment applied
»» The water body receiver, and whether it is sensitive or not
»» Reuse of the treated outflow
»» Sludge disposal and/or reuse
»» The compliance of the WWTP with the criteria set by Directive 91/271/EEC 

and JMD 5673/400/1997
»» Sampling results

Figure 3-36  Wastewater treatment plants monitoring database in Greece12

12	  Source: www.astikalimata.ypeka.gr/Services/Pages/WtpViewApp.aspx



121120

Water Management of cross-border waterbodies - Possibilities for joint Cooperation 
in Coping with the Challenges

Babunski, Markov, Jovanoski, Skoulikaris, Tuneski, Xenidis, Zafirakou

In this map (Figure 3-36), blue circles indicate WWTPs compliant with the requirements 
of the Directive 91/271/EEC (UWWTD). Red circles indicate WWTPs that are not compliant 
with the UWWTD, either because they do not collect a sufficient number of samples 
per year, or because the effluent is not within the limits set by the UWWTD. In Figure 
3-37, green circles indicate agglomerations compliant with the UWWTD, i.e. connected 
with a collecting system (connection rate >98%) and served by a WWTP. Orange circles 
indicate agglomerations not compliant with the UWWTD, i.e. not served by a collecting 
system or the connection rate is less than 98% or the UWWTP is not compliant with the 
requirements of UWWTD. The size of the dot is logarithmically related to the capacity of 
the WWTPs and the population equivalent for the agglomerations.

Figure 3-37 Agglomerations served by the WWTPs via sewage network in Greece13

The European Commission publishes every two years the summary on the Implementation 
of the Urban Waste Water Treatment Directive in the Member States. The most recent 
Report that has been published refers to the year 2014, Ninth Report on the implementation 
status and the programs for implementation of Council Directive 91/271/EEC concerning 
urban wastewater treatment. According to this latest Report, after more than 25 years 
following the adoption of the Directive, significant progress has been achieved towards full 
implementation. This has led to a gradual yet important improvement as far as the quality 
of the European waters is concerned. However, despite the generally high implementation 
level of the Directive, a number of challenges remain, such as:

»» Investing further in the wastewater sector to increase or maintain implementation.
»» Improving the quality and recovery of sludge.
»» Reducing the effects of stormwater overflows polluting water bodies with 

untreated wastewater.

13	  Source: http://astikalimata.ypeka.gr/Services/Pages/AgViewApp.aspx

»» Increasing the reuse of treated wastewater while ensuring the appropriate 
water quality. The European Commission has submitted an institutional 
framework proposal on the reuse of urban wastewater.

»» Optimizing the energy consumption of treatment plants.
»» Ensuring the affordability of wastewater services in the knowledge that the 

needs for investments in the water sector are broader than only for collec-
tion and treatment, as they also include drinking water, protection against 
floods, and water availability in some regions.

3.7   Case study – Thessaloniki

Vardar river flows into the North Aegean Sea as Axios river in Greece (87 km long, 
extending over 3,212 km²) and covers 23,747 km2 (86.9%) of North Macedonia14. 
Axios is also one of the most important transboundary rivers in Greece, mainly 
because of the use of water for irrigation in the fertile plain of Thessaloniki. The 
river forms a very rich ecological delta (protected RAMSAR site) before discharging 
into Thermaikos bay. The city of Thessaloniki is located east of the lower river, as 
shown in Figure 3-38.

Figure 3-38 Protected delta area of the Axios river, in Greece

14	  Source: www.inweb.gr 



123122

Water Management of cross-border waterbodies - Possibilities for joint Cooperation 
in Coping with the Challenges

Babunski, Markov, Jovanoski, Skoulikaris, Tuneski, Xenidis, Zafirakou

When the WWTP of Thessaloniki was designed in 2000, for its projected population 
of over 1 million, the initial plan for the disposal of treated sewage in the Axios river 
was rejected and completely modified to an alternative solution, in order to protect 
the river’s water quality and the entire ecosystem. Thessaloniki’s sewage is collected 
via combined systems in two separate WWTPs, as shown in Figure 3-39. The main 
WWTP, that serves most part of the municipality of Thessaloniki, is near the Axios 
and Gallikos rivers (on the west side of the city). The second, and much smaller 
WWTP, named Aeneas, is located on the eastern side of the city, and outfalls in the 
open Thermaikos gulf. 

Figure 3-39 Wastewater management in the Thessaloniki area

Figure 3-40 Central sewerage collector of Thessaloniki

The central sewerage collector of Thessaloniki has a length of 16.2 km total (11.8 km 
in a tunnel), 6.3 km of pipelines, and utilizes 9 pumping stations.

The main WWTP of Thessaloniki was designed for an equivalent population of 1333000 
inhabitants, approximately 300,000 m3/d and is in operation since 1/5/2000. The annual 
average influent is estimated at 161,175 m3/d (receiving 715 m3/d from sewer tanks). 
The total organic load is approximated to 55,350 kg BOD5/d (mean annual). 

Figure 3-41 Google map of the location of the main WWTP of Thessaloniki

Even though the Gallikos river runs very close to the establishment (Figure 3-41), 
Thessaloniki’s sewage, after secondary treatment, is discharged into the sea through 
a submarine short outfall, at a safe distance from both rivers, Axios and Gallikos 
(Figure 3-39). Figure 3-42 shows the entire facility at Sindos, with the sedimentation 
tanks in front and the aeration tanks for the biological treatment right above, 
whereas Figure 3-43 shows the fingerprint of the establishment. 

Figure 3-42 Aerial photo of Thessaloniki’s main WWTP (Sindos)



125124

Water Management of cross-border waterbodies - Possibilities for joint Cooperation 
in Coping with the Challenges

Babunski, Markov, Jovanoski, Skoulikaris, Tuneski, Xenidis, Zafirakou

Figure 3-43 Fingerprint of Thessaloniki’s main WWTP (Sindos)

The WWTP does not receive industrial wastewater, since there is a separate facility 
in the area of Sindos. The treatment that is provided to the urban wastewater and 
its sludge are given in a tabular format (Table 3-14).

Table 3-14 Urban wastewater and sludge treatment, at Thessaloniki’s WWTP in Sindos

3.7.1   Thessaloniki’s wastewater treatment plant

There is a big manhole at the entrance of the WWTP, leading the wastewater into 
three separate chambers, with three Archimedes screws (lift capacity: 2,3m3/s each).

Figure 3-44 Archimedes screws at the entrance of the WWTP

The primary or mechanical treatment, which consists of bars, grit chamber, and 
sedimentation tanks (Figure 3-45), is designed to remove all big size materials, such 
as trash, tree limbs, leaves, branches, and small size materials such as sand and oil.

Figure 3-45 Primary or mechanical treatment



127126

Water Management of cross-border waterbodies - Possibilities for joint Cooperation 
in Coping with the Challenges

Babunski, Markov, Jovanoski, Skoulikaris, Tuneski, Xenidis, Zafirakou

Figure 3-46 Bar screens (5 lines) at Thessaloniki’s WWTP

The influent passes through bar screens (Figure 3-46) to remove all large objects like 
cans, rags, sticks, plastic packets, etc. carried in the sewage stream. The bar screens 
(5 lines) are equipped with grooved mechanical self-cleaning grids (spacing 10mm).

The pretreatment includes a sand or grit channel or chamber (Figure 3-45), where the 
velocity of the incoming sewage is adjusted to allow the settlement of sand, grit, stones, 
and broken glass. These particles are removed because they may damage pumps and 
other equipment. Grit chambers come in three types: horizontal, aerated, and vortex 
grit chambers. The grit chamber consists of two twin longitudinal, aerated tanks with 
bubble diffusers. There is a bridge with submersible pumps which are scanning the 
tank and collect the sand, sending it (after washing) to a drainage system for drying and 
removal. Floating scrapers collect the fat and grease which floats on the surface.

Figure 3-47 Stormwater tanks in Thessaloniki’s WWTP

Since Thessaloniki’s sewerage system is combined, the WWTP is equipped with two 
circular tanks for stormwater (D = 47m and V = 5.000 m3) each (Figure 3-47). They 
are operating with rotating sludge scrapers. They have the capacity to store the 
excess supply (rainfall and stormwater). They can be discharged back to the big 
manhole at the entrance of the WWTP. 

Figure 3-48 Primary sedimentation tanks in Thessaloniki’s WWTP

Primary treatment is completed with “primary clarifiers”, or “primary sedimentation 
tanks”, or “pre-settling basins” (Figure 3-48). The tanks are used to settle sludge 
while grease and oil rise to the surface and are skimmed off. Primary settling tanks 
are usually equipped with mechanically driven scrapers that continually drive the 
collected sludge towards a hopper in the base of the tank, from where it is pumped 
to the sludge treatment facility. There are three circular primary sedimentation 
tanks (D = 47 m and V = 5.000 m3).



129128

Water Management of cross-border waterbodies - Possibilities for joint Cooperation 
in Coping with the Challenges

Babunski, Markov, Jovanoski, Skoulikaris, Tuneski, Xenidis, Zafirakou

Figure 3-49 Archimedes screw pumps

Following the primary sedimentation, eight Archimedes screw pumps (capacity 1,77 
m3/s each) are used for the interim lift of wastewater and recirculation of the sludge 
to the bioreactor (Figure 3-49). 

Figure 3-50 Thessaloniki’s biological treatment

The wastewater is aerated by a diffusion system with underwater rain bubbles (disk 
type diffusers with graded density), as shown in Figure 3-50. Biological degradation 
of the organic load and simultaneous nitrification–denitrification is achieved. The 
first compartment of the tank (anoxic zone) serves as an anaerobic stage for the 
biological removal of phosphorus. In the anoxic compartments, the desired mixing 
is achieved by submersible mixers, while the internal recirculation liquid is mixed 
with submersible pumps wall. There is also the possibility of a future expansion of 
the bioreactors with two additional tanks.

Figure 3-51 Thessaloniki’s WWTP is equipped with 5 aeration units

The air that is conducted to the bioreactors is generated in the compressor building, 
which houses 5 aeration units (Figure 3-51). Their capacity is 28.500 Nm3/h each.

Figure 3-52 Final sedimentation tanks at the WWTP of Thessaloniki

The main WWTP of Thessaloniki has eight circular final settling tanks (secondary 
clarifiers), with a diameter of 54 m (Figure 3-52). They are equipped with diametrical 



131130

Water Management of cross-border waterbodies - Possibilities for joint Cooperation 
in Coping with the Challenges

Babunski, Markov, Jovanoski, Skoulikaris, Tuneski, Xenidis, Zafirakou

rotating sludge scrapers, which scrape the bottom of the tanks and direct the sludge in 
the sludge collection chamber, whereas the floating foam is removed from the surface. 
Each foursome tank is served by a well-sharing effluent flow, from the bioreactors to 
the sedimentation tank. The recirculation of the sludge is maintained with the aim of 
electrically adjustable weirs, from the bottom of the tank to the bioreactor.

Figure 3-53 Disinfection of treated wastewater with chlorination

The treated wastewater overflowing the secondary clarifiers is led to the disinfection 
unit (meander contact tank), as shown in Figure 3-53. Chlorine solution diffusers 
are used in order to exterminate all the pathogenic microorganisms contained in 
sewage. 

3.7.2   Thessaloniki’s WWTP results and efficiency

The quality measurements of the effluents are in compliance with the criteria 
set by Directive 91/271/EEC and JMD 5673/400/1997 and shown in Table 3-15. 
Figure 3-54 and Figure 3-55 also demonstrate the graphical results of the most 
recent measurements at the WWTP inflow and outflow, reported at the site of 
ypeka.gr, as well as in tabular form. Moreover, Table 3-16, reveals the efficiency 
of the treatment of wastewater in the WWTP of Thessaloniki, with respect to 
various parameters.

Table 3-15 Quality measurements of effluents

Year BOD5 COD TSS T-N T-P

2019

2018

2017

2016

2015

2014

2013

2012

2011

Figure 3-54 Sampling results of untreated sewage at the entrance of the WWTP of Sindos (2019)



133132

Water Management of cross-border waterbodies - Possibilities for joint Cooperation 
in Coping with the Challenges

Babunski, Markov, Jovanoski, Skoulikaris, Tuneski, Xenidis, Zafirakou

Figure 3-55 Sampling results of treated outflow (2019)

Table 3-16 Reported efficiency of Thessaloniki’s WWTP

Parameter Influent Effluent Limits (%) Efficiency

BOD5 (mg/L) 657 11,2 25 98,3

COD (mg/L) 1849 50,5 125 97,3

SS (mg/L) 1015 14,1 35 98,6

NTOT (mg/L) 88 6,7 10 92,4

PTOT (mg/L) 21 3,8 10 82,2

TC (CFU/100mL) 1,7 x 108 208 1000 99,9

FC (CFU/100mL) 2,3 x 107 38 200 99,9

Figure 3-56 Treated wastewater disposal to Thermaikos bay, through submarine outfalls

Figure 3-57 Disposal of the effluents from Thessaloniki’s WWTP to the sea

A twin pipe is used for the disposal of the effluent. Four pumps (capacity 1,58 
m3/s each) are used to give the necessary potential for the final outlet. The main 
characteristics of the pipes are given in Table 3-17. 

Table 3-17 Effluents disposal

Inner diameter: 1,6 m Total length (Twin pipeline): 10,5 Km

Inland: 7,9 Km In the sea: 2,6 Km

Depth:  14 m (1,0 Km) Depth: 23 m (1,6 Km)

Diffusers: Final 400 m

3.7.3   Sludge treatment in Thessaloniki’s wastewater treatment plant 

The following chart shows the consequent steps of sludge treatment at the main 
WWTP of Thessaloniki.



135134

Water Management of cross-border waterbodies - Possibilities for joint Cooperation 
in Coping with the Challenges

Babunski, Markov, Jovanoski, Skoulikaris, Tuneski, Xenidis, Zafirakou

116 
 

 

Figure 3-58 Sludge treatment at Thessaloniki’s WWTP 

 For the thickening of the sludge, there are four circular tanks (gravity thickeners) (D = 15,6m and 